

Test Report

Report No. : SZD09090209460

Page 1 of 4

Applicant : FU LI YUAN PACKING MATERIAL (SHENZHEN) CO., LTD.
Address : AO XIANG INDUSTRIAL PARK, LI YU INDUSTRIAL AREA.

Report on the submitted sample said to be:

Item Name : PE Foam (White & Black)
Amount Of Sample : ---
Fiber Content : ---
Material : LDPE
End Uses : ---
Label : ---
Color : ---
Style No. : ---
Order No./P.O. No. : ---
Supplier : ---
Buyer's Name : ---
Manufacturer's Name : ---
Exported To : ---
Ref. : ---

Sample Received Date : Sep. 02, 2009
Sample Tested Date : Sep. 02, 2009~Sep. 07, 2009

Inspected By: power , Approved By: (Kenny) , Approved Date: Sep. 07, 2009
Technical Manager



Test Report

Report No. : SZD09090209460

Page 2 of 4

Summary of Test Results

Test Item	Test Method	Conclusion
Phthalates Content	Refer To ASTM D3421-75	Pass

***** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGES *****



Inspected By: power , Approved By: (Signature) , Approved Date: Sep 07, 2009
Technical Manager



Test Report

Report No. : SZD09090209460

Page 3 of 4

Tests Conducted (As Requested By The Applicant)

1 Phthalates Content Test According To 2005/84/EC

As Specified in Directive 2005/84/EC of the European Parliament and of the Council of 14 December 2005, With Reference to Method ASTM D3421-75, Phthalates Were Extracted by Appropriate Organic Reagents and Were Determined by Gas Chromatograph with Mass Spectrometer (GC-MS).

<u>Test Item</u>	<u>Result (%) (001+002)</u>	<u>Limit (%)</u>
Di-2-ethylhexyl Phthalate (DEHP)	<0.003	0.1 (total)
Dibutyl Phthalate (DBP)	<0.003	
Benzylbutyl Phthalate (BBP)	<0.003	0.1 (total)
Diisononyl Phthalate (DINP)	<0.005	
Di-n-octyl Phthalate (DNOP)	<0.003	
Diisodecyl Phthalate (DIDP)	<0.005	

Remark: < = Less than

% = Percentage based on dry weight of sample

Test Components:

001: White PE Foam

002: Black PE Foam

Test Report

Report No. : SZD09090209460

Page 4 of 4

Note: Photo of submitted sample appendix was included.

Photo of the sample



*** End of report ***

This report is considered invalidated without the Special Seal for Inspection of the CTI, This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of CTI, this test report shall not be copied except in full and published as advertisement.